



# SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH

(A unit of Shriram Scientific and Industrial Research Foundation)

19, University Road, Delhi – 110007 (India)  
An ISO - 9001, 14001 & 45001 Certified Institute

Website : [www.shriraminstitute.org](http://www.shriraminstitute.org)  
E-mail id : [customercare@shriraminstitute.org](mailto:customercare@shriraminstitute.org)  
[qad@shriraminstitute.org](mailto:qad@shriraminstitute.org)

## TEST REPORT

NO : C1/0000340033

Issued To :  
Client Code : (HAPR01S4842)  
SKYDECOR HPL LLP  
KHASRA NO 319  
UPEDA  
HAPUR  
UTTAR PRADESH-245201  
Kind Attn: MR YOGENDRA SINGH

Date : 18-10-2023  
Job No : 2310-1-141-389  
Booking No : RG2324/1/5383  
Booking Date : 06-10-2023  
Customer Ref No. : EMAIL  
Customer Ref Dt. : 26-09-2023

Job No- 2310-1-141-389

### SAMPLE DESCRIPTION

ONE SAMPLE (QUANTITY : 1 MTR X 1 MTR APPROX.) DESCRIBED AS HIGH PRESSURE LAMINATE SHEET 1.00 MM , WAS RECEIVED.

"THE SAMPLING WAS NOT CARRIED OUT BY SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH. THE SAMPLE DESCRIPTION PROVIDED IN THE TEST CERTIFICATE ARE BASED ON DECLARATION BY THE CUSTOMER."

S.NO	Tests	Results	Protocol adopted
1	Fire Retardant Test (Resistance to Spread of Flame)	Class "A"	UIC 564-2 Appendix -11

DOR : 06.10.2023  
DOS : 06.10.2023  
DOC: 18.10.2023

AUTHORISED SIGNATORY  
EMPLOYEE CODE:( )

GC-01(Rev-05)

1/1

Note: The results relate only to the items tested / calibrated above.  
Scanned copies/photocopies or any other copies should be authenticated by reference to the original report.